Legend 250 Twin

Parts list



Content

LEG250-01 - CYLIND HEAD COVER LEG250-25 - FRONT WHEEL ASSY
LEG250-02 - CYLINDER HEAD LEG250-26 - FUEL TANK

LEG250-03 - CAM SHAFT & VALVE LEG250-27 - LEFT AND RIGHT COVER
LEG250 - 04 - TIMING CHAIN & TENSIONER LEG250 -28 - SIDE SUPPORT

LEG250-05 - Cylinder Block LEG250-29 - SWING ARM & CHAIN BOX
LEG250-06 - Right Crankcase Cover LEG250-30 - MUFFLER ASSY

LEG250-07 - Clutch LEG250-31 - SEAT & SEAT COVER
LEG250 - 08 - Starting Clutch LEG250-32 - REAR SHOCK

LEG250-09 - Left Crankcase Cover LEG250-33 - REAR FENDER

LEG250-10 - Magneto LEG250 -34 - REAR WHEEL

LEG250-11 - Left Postrrior cap LEG250 -35 - REAR BREAK ASSY
LEG250-12 - Starting Motor LEG250-36 - TAIL LIGHT

LEG250-13 - Oil Pump LEG250-37 - FRAME & FOOTREST
LEG250-14 - CRANKCASE LEG250 -38 - CARBURATOR, OIL COOLER
LEG250-15 - CRANKSHAFT & PISTON LEG250 -39 - MAIN CABLE & ELECTRICAL PARTS
LEG250-16 - TRANSMISSION LEG250-40 - AIRFILTER

LEG250-17 - GEARSHIFT DRUM LEG250-41 - TOOLS

LEG250-18 - Electric Elements

LEG250-19 - LIGHT & METER

LEG250-20 - HANDLE BAR & REAR MIRROR

LEG250-21 - STEERING STEEM

LEG250-22 - FRONT SHOCK

LEG250-23 - FRONT FENDER

LEG250 -24 - FRONT BREAK PUMP



Cylinder Head Cover LEG250 - 01
QTY
PICTURE NO| GPXCODE ENGLISH DESCRIPTION PRICE/PCS
(PCS)
1 [250-01-0101 Cover, cylinder head 1 ¥14,000
2 [250-01-0201 Hood, cylinder head 2 ¥3,000
3 [250-01-0301 Gasket, Cover 1 ¥900
4 [250-01-0401 Oil seal, screw 2 ¥600
5 5 [250-01-0501 Screw, M6x40 2 ¥400
6 [250-01-0601 Screw, M6x37 4 ¥400




Cylinder Head LEG250 - 02
QTY
PICTURE NO| GPXCODE ENGLISH DESCRIPTION (rcs) PRICE/PCS
1 [250-02-0101 Plug, spark 2 ¥800
5 1250-02-0501 Pipe, inlet 1 ¥11,000
7 1250-02-0701 Head comp., cylinder 1 ¥50,000
8 [250-02-0801 Gasket, cylinder head 1 ¥2,200
9 1250-02-0901 Stud, M8x45 4 ¥200
10 |250-02-1001 Bolt, M6x65 1 ¥100
1 2 12 |250-02-1201 Nut, M6 4 ¥100
14 [250-02-1401 Bolt, M6x145 2 ¥500
16 15 |250-02-1501 Insulator 2 ¥400
1 2 5 5] .
& 16 |250-02-1601 Bolt 4 ¥200

/;15 2,

& _»—16
=

12




Camshaft & Valve LEG250 - 03
QTY
PICTURE NO| GPXCODE ENGLISH DESCRIPTION (rcs) PRICE/PCS
1 |250-03-0101 Retainer, valve spring 4 ¥200
2 |250-03-0201 Seat, valve spring outer 4 ¥100
3 1250-03-0301 Oil stem 4 ¥300
4 1250-03-0401 Split cone, valve 8 ¥100
5 1250-03-0501 Dowel pin, 10x16 2 ¥100
6 [250-03-0601 Washer, steel, 8 8 ¥100
7 1250-03-0701 Bush, camshaft 2 ¥1,500
8 1250-03-0801 Rocker arm assy. 4 ¥1,100
10 |250-03-1001 Shaft, rocker arm 4 ¥300
11 |250-03-1101 Holder, rocker arm 2 ¥4,500
14 |250-03-1401 Spring, rocker arm 4 ¥100
15 |250-03-1501 Dowel pin, 10x28.7 2 ¥100
16 |250-03-1601 Valve, intake 2 ¥1,300
17 |250-03-1701 Valve, exhaust 2 ¥1,700
18 |250-03-1801 Spring, inner valve 4 ¥300
19 |250-03-1901 Camshaft 1 ¥7,000
20 [250-03-2001 Spring, outer valve 4 ¥900
21 (250-03-2101 Nut, M8 8 ¥100
22 [250-03-2201 Snap ring, 20 1 ¥100
23 |250-03-2301 Washer, camshaft, 20 1 ¥100




Timing Chain & Tensioner

LEG250 - 04

QTY

PICTURE NO| GPXCODE ENGLISH DESCRIPTION (rcs) PRICE/PCS

1 [250-04-0101 Tensioner assy. 1 ¥4,700

2 [250-04-0201 Sprocket, timing driven 1 ¥2,500

3 [250-04-0301 Chain, timing 1 ¥13,000

4 (250-04-0401 Plate, guide 1 ¥3,000

5 1250-04-0501 Screw, M6x28 2 ¥100

6 [250-04-0601 Pin, tensioner aiming 1 ¥100

7 1250-04-0701 Bolt, M7x12 2 ¥100

8 |250-04-0801 Washer, 6 2 ¥100




Cylinder Block LEG250 - 05
QTY
PICTURE NO| GPX CODE ENGLISH DESCRIPTION PRICE/PCS
(PCS)
1 |250-05-0101 Dowel pin, 8x14 2 ¥100
2 [250-05-0201 Block, cylinder 1 ¥30,000
3 [250-05-0301 Gasket, cylinder block 1 ¥1,000
4 [250-02-1201 Nut, M6 1 ¥100
5 1250-05-0501 Dowel pin, 10x16 1 ¥100
6 [250-05-0601 Dowel pin, 10x14 1 ¥100




Right Crankcase Cover LEG250 - 06
QTY
PICTURE NO| GPXCODE ENGLISH DESCRIPTION (rcs) PRICE/PCS

1 |250-06-0101 Cover, crankcase, RH 1 ¥21,000
2 [250-06-0201 Gasket, crankcase cover, RH 1 ¥700
o~ A 3 [250-06-0301 O-ring, dipstick, 18x3 1 ¥200
/é‘ ot ";"" R o 4 |250-06-0401 Dowel pin, 8x16 2 ¥100

3 i / 1386 s . \ 5 |250-06-0501 Lever, clutch operating 1 ¥1,100
/’ / / '," ’ ’ . ‘| 6 [250-06-0601 Spring, clutch operating lever 1 ¥100

g0 A S=he& 7 (7 7 |250-06-0701 Oil seal, 12x18x5 1 ¥1,100
? b S E—\ 2)7 9 8 [250-06-0801 Dipstick 1 ¥300
a £ : 1§ S - ?“,\.;‘.9 9 |250-06-0901 Stay, clutch cable adjusting 1 ¥600
‘ 7; 0 ) 10 {250-06-1001 Bolt, M6x40 4 ¥100
11 {250-06-1101 Bolt, M6x50 5 ¥100
12 250-06-1201 Bolt, M6x95 1 ¥100
13 {250-06-1301 Bearing, needle, 12160 2 ¥300
14 |250-06-1401 Oil observation window 1 ¥400
15 |250-06-1501 Oil seal 1 ¥700
16 |250-06-1601 O-ring 1 ¥100




Clutch LEG250 - 07
QTY
PICTURE NO| GPXCODE ENGLISH DESCRIPTION (rcs) PRICE/PCS
1 250-07-0101 Bolt, clutch 1 ¥500
2 [250-07-0201 Washer, clutch 1 ¥700
3 |250-07-0301 Washer, spline 1 ¥200
4 [250-07-0401 Locknut, M16 1 ¥300
5 1250-07-0501 Washer 1 ¥200
6 |250-07-0601 Rod, push 1 ¥400
6 2 2 7 (250-07-0701 Bearing, thrust 1 ¥1,600
6 % 4 1 2 1 11 {250-07-1101 Main body, clutch 1 ¥19,000
‘ 20 12 {250-07-1201 Disk comp., drive 1 ¥5,500
- } 0 13 13 {250-07-1301 Disk comp., driven 1 ¥3,100
5 21 2? 14 [250-07-1401 Plate comp., drive 6 ¥1,900
1 15 [250-07-1501 Plate, driven 6 ¥900
(s 20 0 16 [250-07-1601 Spring, clutch 1 ¥500
17 |250-07-1701 Seat, spring washer 1 ¥500
18 [250-07-1801 Bush 1 ¥1,100
19 [250-07-1901 Plate, pressing 1 ¥2,600
20 [250-07-2001 Spring, clutch 4 ¥300
21 [250-07-2101 Bolt, M6x22-Zn cl1A 4 ¥100
22 |250-07-2201 Bearing, needle, AXK 1226 1 ¥4,600




Starting Clutch LEG250 - 08
QTY
PICTURE NO| GPXCODE ENGLISH DESCRIPTION (rcs) PRICE/PCS

1 |250-08-0101 Indicator, gear 1 ¥1,700
2 [250-08-0201 O-ring, lower rocker arm 1 ¥100
3 [250-08-0301 Oil seal, LH, 22x31x5 1 ¥1,300
4 |250-08-0401 Starting clutch Assy 1 ¥2,600
11 |250-08-1101 Sprocket comp., starting clutch 1 ¥3,400
12 [250-08-1201 Rotor set 1 ¥11,000
13 [250-08-1301 Chain, starting 1 ¥1,700
14 |250-08-1401 Rotor assy., clutch 1 ¥12,000
15 [250-08-1501 Bolt, M6x20-Cr mc 1 ¥100




Left Crankcase Cover LEG250 - 09
QTY
PICTURE NO| GPXCODE ENGLISH DESCRIPTION (rcs) PRICE/PCS

1 ]250-09-0101 O-ring, 13.5x2.5 1 ¥100
2 1250-09-0201 O-ring, 27%2.5 1 ¥100
3 1250-09-0301 Plug, M30x1.5 1 ¥500
4 (250-09-0401 Plug, M14x1.5 1 ¥500
5 1250-06-0401 Dowel pin, 8x16 2 ¥100
6 [250-09-0601 Gasket, spacer 1 ¥500
7 (250-09-0701 Plate, sprocket locating 1 ¥300
8 [250-09-0801 Cover, crankcase, LH 1 ¥13,000
9 [250-09-0901 Gasket, crankcase cover, LH 1 ¥700
10 |250-09-1001 Spacer 1 ¥2.,400
11 [250-09-1101 Bolt, M6x8 1 ¥100
12 {250-09-1201 Bolt, M6x20 1 ¥100
13 |250-09-1301 Bolt, M6x50 1 ¥100
14 [250-09-1401 Bolt, M6x65 5 ¥100
15 |250-09-1501 Stud 1 ¥300
16 [250-02-1201 Nut, M6 1 ¥100




Magnet LEG250-10
QTY
PICTURE NO| GPXCODE ENGLISH DESCRIPTION (rcs) PRICE/PCS
1 |250-10-0101 Clip, induced coil 1 ¥200
2 |250-10-0201 Bolt, M10x32.5 1 ¥300
3 [250-10-0301 Block, wire harness locating 1 ¥200
6 |250-10-0601 Stator comp. 1 ¥7,600
7 |250-10-0701 Clamp, magneto cable 1 ¥200
8 [250-10-0801 Screw, M5x28 3 ¥100
9 ]250-10-0901 Screw, M6x20 1 ¥100
10 [250-10-1001 Bolt, M5x10 1 ¥100
11 [250-10-1101 Coil, induced 1 ¥1,300




Left Postrrior cap LEG250 - 11
QTY
PICTURE NO| GPXCODE ENGLISH DESCRIPTION PRICE/PCS
(PCS)
1 |250-11-0101 Left Postrrior cap 1 ¥6,500
2 1250-11-0201 Shock Absorber pad 1 ¥300
3 [250-11-0301 Pressboard 1 ¥400
4 [250-11-0401 Bolt, M6x10 2 ¥100
5 |250-11-0501 Bolt, M6x50 1 ¥100
6 |250-11-0601 Bolt, M6x60 1 ¥100




Starting Motor LEG250 - 12
QTY
PICTURE NO| GPX CODE ENGLISH DESCRIPTION PRICE/PCS
(PCS)
1 |250-12-0101 Motor assy., starting 1 ¥17,000
2 [250-12-0201 Sprocket, small 1 ¥1,300
3 [250-12-0301 Wire harness, starting motor 1 ¥1,300
4 1250-12-0401 O-ring 1 ¥200
3 5 [250-12-0501 Bolt, M6x25 2 ¥100
6 [250-09-1401 Bolt, M6x65 2 ¥100
4
2
6 _k 1
—




Oil Pump LEG250 - 13
QTY
PICTURE NO| GPX CODE ENGLISH DESCRIPTION PRICE/PCS
(PCS)
1 |250-13-0101 Pump assy., oil 1 ¥3,800
8 |250-13-0801 Screw, M3x12-Cr mc 2 ¥100
10 |250-13-1001 O-ring 2 ¥100




Crankcase LEG250 - 14
QTY
PICTURE NO| GPXCODE ENGLISH DESCRIPTION (rcs) PRICE/PCS

2 [250-14-0201 Crankcase comp., RH 1 ¥20,000
3 |250-14-0301 Gasket, crankcase 1 ¥700
5 |250-14-0501 Crankcase comp., LH 1 ¥24,000
6 [250-14-0601 Plug, drain 1 ¥600
7 |250-14-0701 O-ring 1 ¥200
8 |250-14-0801 Pan, oil 1 ¥900
11 |250-14-1101 Plate, bearing pressing 1 ¥100
12 |250-14-1201 Washer, drain plug 1 ¥100
13 [250-14-1301 Stud, M8x210-Ct MnPh 8 ¥600
14 [250-06-1001 Bolt, M6x40-Cr mc 9 ¥100
15 [250-02-1001 Bolt, M6x65-Cr mc 2 ¥100
16 [250-06-1201 Bolt, M6x95 1 ¥100
17 [250-14-1701 Bolt, M6x12-Zn 1 ¥100
18 [250-14-1801 Bolt, M6x16-Zn cl1A 3 ¥100
19 [250-14-1901 Bearing, rolling, 6203 1 ¥1,600
20 |250-14-2001 Bearing, rolling, 6304 1 ¥2,500
21 |250-14-2101 Bearing, rolling, 6305 2 ¥3,000
22 |250-14-2201 Bearing, rolling, 6204-RS 1 ¥1,600
23 |250-14-2301 Bearing, rolling, 6304-Z 1 ¥3,000
24 1250-14-2401 Bearing, needle, NK15%27x12 1 ¥900
25 [250-14-2501 Bearing, rolling, 15x35x11 1 ¥900
26 [250-14-2601 Dowel pin 2 ¥100




Crankshaft & Piston LEG250 - 15
QTY
PICTURE NO| GPXCODE ENGLISH DESCRIPTION (rcs) PRICE/PCS
1 [250-15-0101 Crank & connecting rod comp. 1 ¥48,000
2 [250-15-0201 Shaft, balance 1 ¥8,500
3 [250-15-0301 Block, balance 1 ¥2,200
4 [250-15-0401 Gear, balance shaft drive 1 ¥6,600
5 |250-15-0501 Washer 1 ¥400
6 [250-15-0601 Washer 11 1 ¥300
7 |250-15-0701 Locknut 1 ¥300
8 |250-15-0801 Washer 1 ¥100
9 [250-15-0901 Locknut, M16 1 ¥300
L::i 10 [250-15-1001 Oil seal, 35x52x7 1 ¥600
11 [250-15-1101 Piston 2 ¥2,600
12 |250-15-1201 Pin, piston 2 ¥400
7 13 |250-15-1301 Ring set, piston 2 ¥4,700
18 [250-15-1801 Stud 1 ¥100
19 [250-15-1901 Gear, oil pump drive 1 ¥1,700
20 |250-15-2001 Gear, primary drive 1 ¥2,900
21 |250-15-2101 Circlip, piston pin 1 ¥100
22 |250-15-0801 Washer 1 ¥100
23 [250-15-2301 Gear, balance shaft driven 1 ¥3,500
25 |250-15-2501 Bolt, M8x35-Zn cl1A 4 ¥200
26 (250-15-2601 Nut, M6 1 ¥100




TRANSMISSION LEG250 - 16
QTY
PICTURE NO| GPXCODE ENGLISH DESCRIPTION (rcs) PRICE/PCS
1 |250-16-0101 Shaft comp., main 1 ¥8,500
2 [250-16-0201 Shaft set, main 1 ¥3,000
3 |250-16-0301 Sleeve, main shaft 1 ¥400
4 [250-16-0401 Countershaft comp. 1 ¥11,000
5 250-16-0501 Countershaft 1 ¥2,200
6 |250-16-0601 Sleeve, countershaft 1 ¥400
7 1250-16-0701 Sprocket comp., output 1 ¥2,200
8 |250-16-0801 Bush, countershaft gear, 1st 1 ¥200
9 [250-16-0901 Washer, starting idler gear 1 ¥100
10 [250-16-1001 Bush, main shaft gear, 6th 2 ¥300
11 |250-16-1101 Circlip I, countershaft 1 ¥100
12 |250-16-1201 Washer, countershaft 1 ¥100
13 |250-16-1301 Washer I, inner spline 1 ¥100
14 [250-16-1401 Washer 11, inner spline 1 ¥100
15 [250-16-1501 Gear, main shaft, 2nd 1 ¥900
16 [250-16-1601 Gear, main shaft, 3rd 1 ¥2,400
17 |250-16-1701 Gear, main shaft, 5Sth 1 ¥1,500
18 |250-16-1801 Gear, main shaft, 6th 1 ¥1,600
19 |250-16-1901 Gear, countershaft, 1st 1 ¥1,500
20 |250-16-2001 Gear, countershaft, 2nd 1 ¥1,300
21 |250-16-2101 Bush, countershaft gear, 2nd 1 ¥400
22 |250-16-2201 Gear, countershaft, 3rd 1 ¥1,600
23 |250-16-2301 Gear, countershaft, 4th 1 ¥1,600
24 1250-16-2401 Gear, countershaft, 5th 1 ¥1,900
25 [250-16-2501 Gear, countershaft, 6th 1 ¥1,700
26 (250-16-2601 Plate, output sprocket fixing 1 ¥100
27 [250-16-2701 Circlip, main shaft 2 ¥100
28 [250-16-2801 Washer, main shaft 1 ¥100
29 [250-16-2901 Washer, inner spline 2 ¥100
30 |250-16-3001 Washer II, countershaft 2 ¥100
31 [250-16-3101 Oil seal, countershaft 1 ¥1,100
32 [250-16-3201 Bolt, M6x10-Zn cl1A 2 ¥100




Gearshift Drum LEG250-17
QTY
PICTURE NO| GPXCODE ENGLISH DESCRIPTION (rcs) PRICE/PCS
1 [250-17-0101 Shaft assy., gearshift 1 ¥4,100
3 [250-17-0301 Drum, gearshift 1 ¥4,100
4 [250-17-0401 Plate, gearshift 1 ¥900
5 |250-17-0501 Plate, gear locating 1 ¥500
6 6 |250-17-0601 Fork () 1 ¥1,300
7 |250-17-0701 Fork (1) 1 ¥1,300
8 |250-17-0801 Fork (IIT) 1 ¥1,300
18 9 [250-17-0901 Shaft, gearshift fork 1 ¥500
1 10 |250-17-1001 Spring, locating plate 1 ¥100
“% /i 11 |250-17-1101 Screw, return spring stop 1 ¥100
16 § &5 915 14 |250-17-1401 Oil seal, 12x24x10 1 ¥900
O S x@ 15 |250-17-1501 Pin 5 ¥200
: (r:?) TP /\‘ 16 [250-17-1601 Pivot, M6x12 1 ¥100
M@ 15 =
5 ‘6: ~15 { _ “b\' 17 [250-17-1701 Washer, 6 1 ¥100
17 1‘0 15 RN (a7, / 18 [250-17-1801 Bolt, M6x22-Zn c1A 1 ¥100




Electric Elements LEG250 - 18
QTY
PICTURE NO| GPX CODE ENGLISH DESCRIPTION PRICE/PCS
(PCS)
1 |250-18-0101 Relay, starter 1 ¥2,200
2 |250-18-0201 Regulator, voltage 1 ¥5,500




LIGHT & METER LG250-19
QTY
PICTURE NO| GPXCODE ENGLISH DESCRIPTION PRICE/PCS
(PCS)
1 |250-19-0101 Fr. Turning light RH. 1 ¥1,300
2 [250-19-0201 Hexagon socket head cap screws,M6x25 4 ¥100
3 |250-19-0301 Hexagon socket head cap screws,M8x16 2 ¥100
4 [250-19-0401 Headlamp RH seat bracket 2 ¥700
5 |250-19-0501 Headlamp RH bracket 1 ¥900
6 |LEG-17-14 Hexagon flange Nut M12, GB6177-2000 2 ¥100
7 [250-19-0701 Rubber washer 2 ¥100
8 |250-19-0801 Headlight 1 ¥28,000
9 [250-19-0901 Headlamp LH bracket 1 ¥900
10 |250-19-1001 Headlamp LH seat bracket 2 ¥700
11 |250-19-1101 Fr. Turning light RH. 1 ¥1,400
12 |250-19-1201 Meter assy 1 ¥19,000
Hexagonal flange bolt,M6x16,
13 [250-19-1301 2 ¥100
GB/T 16674.1-2004
Hexagon socket head cap screws,M8x25,
14 [250-19-1401 2 ¥100
GB/T 70.1-2000
17 |LEG-15-04 Meter decoration cover 1 ¥1,000
Cross large flat head screw,
18 |LEG-15-08 2 ¥100
Stainless steel screw,M6x25
19 [250-19-1901 Headlamp LH seat bracket 1 ¥600
20 [250-19-2001 Bush P8xP10x10 1 ¥100
21 |250-19-2101 H rubber 1 ¥100
22 [250-19-2201 Bush P6.5x8/D18x2+Pg.5%6 1 ¥300
23 |250-19-2301 Hexagonal flange bolt, M6x12 1 ¥100
21
22
23




HANDLE BAR & REAR MIRROR LG250-20
QTY
PICTURE NO| GPXCODE ENGLISH DESCRIPTION PRICE/PCS
(PCS)
1 |250-20-0101 Handlebar Balance Hammer 2 ¥1,500
2.1 {LEG200-16-01 Side mirror body parts 2 ¥2,600
2.2 {250-20-02.201 Hexagon socket head cap screws,Stainless steel M6x16 2 ¥200
2.3 |250-20-02.301 C-nylon 2 ¥400
2.4 |LEG200-16-16 Rubber set for side mirror 2 ¥600
3 |LEG200-16-04 Handle grsip LH. 1 ¥800
4 [250-20-0401 Handle bar,LH 1 ¥4,300
5 |CR5-17-03 CLUTCH LEVER LH. 1 ¥1,600
6 |250-20-0601 Pin shaft 1 ¥300
7 |250-20-0701 All-metal hexagonal locking nut, M6 1 ¥100
8 |250-20-0801 Clutch lever holder 1 ¥900
9 [250-20-0901 Switch assy LH. 1 ¥2,600
10 |250-20-1001 Pan head screws with cross recess, M5x25 1 ¥100
11 |250-20-1101 Pan head screws with cross recess, M5x35 4 ¥100
12 [250-20-1201 Hexagonal flange bolt,M6x25,GB/T 16674.1-2004 1 ¥100
) 13 |250-20-1301 Hexagon socket head cap screws,M8x22,GB/T 70.1-2000 2 ¥100
I
14 |250-20-1401 Handle bar,RH 1 ¥4,300
15 |LEG200-20-01-01 Front brake pump with brake lever 1 ¥9,000
15.1 |LEG200-20-01-01-02 |Front brake pump 1 ¥7,600
15.2 |LEG200-20-01-01-01 |Brake lever 1 ¥1,500
16 [250-20-1601 Switch assy RH. 1 ¥3,000
26 16 |250-20-1601-1 Switch assy RH. Ver.2 1 ¥3,000
/ 17 |250-20-1101 Pan head screws with cross recess, M5x35 1 ¥100
18 |250-20-1801 Pan head screws with cross recess, M5x45 1 ¥100
19 |LEG200-16-04-01 Handle grsip RH. 1 ¥1,200
20 [250-20-2001 Clutch cable 1 ¥1,300
21 |LEG-16-15 Clutch cable rubber 1 ¥200
22 [250-20-2201 Thottle cable 1 ¥1,100
23 (250-20-2301-TH Dust cover 1 ¥200
24 |250-20-2401 Plug cap screw nut, plastic 2 ¥200
25 |LEG-20-08 Front brake switch 1 ¥600
26 (250-20-2601 BandL 14xL62mm 2 ¥200




STEERING STEEM LG250-21
QTY
PICTURE NO| GPXCODE ENGLISH DESCRIPTION PRICE/PCS
(PCS)

1 |LEG200-17-01 Steering stem board, lower 1 ¥13,000

2 |LEG200-17-02 Steering stem board, upper 1 ¥7,600
~ 3 [|LEG-17-03 Nut GB/T923-2009 M24x1 1 ¥200
Q—S 16 15 4 |LEG-17-04 Steering stem board washer D24 1 ¥200
5 [250-21-0501 Hexagon socket head cap screws,M8x30 2 ¥100
6 |LEG-17-06 Steering stem board locked nut M26x1 1 ¥300
7 (250-21-0701 Bolt M8x35 4 ¥100
8 [250-21-0801-TH Plug 005000 2 ¥200
9 |LEG-17-09 Bearing, upper returning 1 ¥800
10 |LEG-17-10 Pedestal bearing, upper returning 2 ¥300
11 |LEG-17-11 Reel, bearing, upper turning 2 ¥300
12 |LEG-17-12 Steel ball, bearing, upper returning 1 ¥800
13 |LEG-17-19 Speed sensor clip (6.5 1 ¥100
14 |LEG-17-20 Hexagonal flange bolt M6x12 1 ¥50

15 [250-21-1501 Bracket for fr. Logo 1 ¥1,300
16 |LEG-17-20 Hexagonal flange bolt M6x12 2 ¥50

17 [250-21-1701 Fr. Logo 1 ¥1,600




FRONT SHOCK LG250-22
QTY
PICTURE NO| GPX CODE ENGLISH DESCRIPTION PRICE/PCS
(PCS)
1 [250-22-0101 Front shock L. 1 ¥36,000
2 |250-22-0201 Front shock R. 1 ¥36,000
i 5 3 |250-22-0301 Dust SEAL, front shoock 38x50x10 1 ¥2,200
4 |LEG200-18-04-TH Oil SEAL, front shoock 37-50.3/14.7 1 ¥1,600
5 |LEG200-18-05 Shock absorber 1 ¥1,300

3




FRONT FENDER LG250-23
QTY
PICTURE NO| GPXCODE ENGLISH DESCRIPTION PRICE/PCS
(PCS)

1 {250-23-0101-BLK Fr.fender-BLK 1 ¥7,200
1 {250-23-0101-RED Fr.fender-RED 1 ¥7,200
1 {250-23-0101-SIL Fr.fender-SIL 1 ¥7,200
2 |250-23-0201 Fr. Fender bracket A 1 ¥1,200
3 [250-23-0301 Fr. Fender bracket B 1 ¥1,000
4 250-23-1301 Cross large flat head screw Bolt M6x12 5 ¥100
5 |LEG-19-05 Side reflector LH.&RH. 2 ¥500
6 |LEG-19-06 Bracket for side reflector RH. 1 ¥300
7 |LEG-19-07 Bracket for side reflector LH. 1 ¥300
8 |LEG-29-13 Hexagonal flange bolt M6x16 4 ¥100
9 |LEG-19-09 Hexagonal flange nut M6 1 ¥50
10 |LEG-19-10 Spring washer (D6 1 ¥50
11 |LEG-19-11 Washr (D6 1 ¥50
12 |LEG-19-12 Speed sensor clip (D8.5 1 ¥100
13 |250-23-1301 Cross large flat head screw Bolt M6x12 3 ¥100




FRONT BREAK PUMP LG250-24
QTY
PICTURE NO| GPXCODE ENGLISH DESCRIPTION PRICE/PCS
(PCS)
1 |LEG200-20-01 Front Brake assy 1 ¥31,000
1.1 |LEG200-20-01-02 Front Break house LH lower 1 ¥10,000
1.2 |LEG200-20-06-TH Comp. FR. LH. brake pad (disc.) 1 ¥1,100
1.3 |[LEG-20-07-TH Comp. FR. RH. brake pad (disc.) 1 ¥1,100
1.4 |LEG-20-01-03 Front Break house RH lower 1 ¥10,000
1.5 |LEG200-20-01-05 Oil break bump pipe, connector 1 ¥2,000
1.6 |LEG-20-01-04 Front break bump pipe 1 ¥2,500
2 |LEG-20-02 Hexagonal flange bolt M8x45 2 ¥200
3 |LEG-20-03 Hexagonal flange bolt M8x50 1 ¥200
4 |LEG-20-04 Hexagonal flange bolt M8x40 1 ¥200
5 |LEG-20-05 Hexagonal flange bolt M6x12 1 ¥100
6 |250-24-0601 Break bump clip 1 ¥200

-
I

|
[

e




FRONT WHEEL ASSY LG250-25
QTY
PICTURE NO| GPXCODE ENGLISH DESCRIPTION PRICE/PCS
(PCS)
1 [LEG-21-01 Axle, front 1 ¥1,000
2 |250-25-0201 Bush, front wheel, RH 1 ¥600
3 |LEG-21-03 Disk, front brake 2 ¥5,500
4 |LEG-21-04 seal RH 1 ¥600
5 |LEG-30-06 Bearing 6302 2 ¥800
6 |LEGB200-21-06-TH |Front tire 4.00-17 (110/90) 1 ¥29,000
7 |250-25-0701 Wheel Assy, front 1 ¥25,000
10 |LEG-21-10 Front hub Bush 1 ¥300
14 |250-25-1401 seal LH 1 ¥600
11 [250-25-1101 Speed counter 1 ¥4,200
All-metal hexagonal flange locking Nut
12 |LEG-30-01 1 ¥300
M14x1.5
13 |LEG-30-04 Inner hexagonal step screw M8 6 ¥100
12 15 [DYJ-600001-010000 |Air valve 1 ¥400




FUEL TANK LG250-26
QTY
PICTURE NO| GPXCODE ENGLISH DESCRIPTION PRICE/PCS
(PCS)
1 |250-26-0101-BLK1 Fuel tank-BLK (no sticker) 1 ¥36,000
1 |250-26-0101-RED Fuel tank-RED (no sticker) 1 ¥36,000
1 |250-26-0101-BLK2  |Fuel tank-BLK MATT (no sticker) 1 ¥36,000
3 |LEG-31-04 Hexagonal flange bolt M6x30 2 ¥100
4 |LEG-22-04 Bracket for seat 1 ¥400
5 250-26-0501 Bush for tank 2 ¥200
6 |250-26-0601 Fuel tank rubber, Rr 1 ¥600
7 |250-26-0701 Electric fuel injection pump 1 ¥19,000
8 |250-26-0801 Cross recessed pan head screws M5x18 6 ¥100
9 |LEG-29-14 Hexagonal flange nut M6 4 ¥100
10 |250-26-1001 Fuel sensor 1 ¥1,300
11 |LEG-22-12 Rubber for tank Fr. Postion 2 ¥200
12 [250-26-1201 Qil Tank Heat Insulation Plate 1 ¥1,500
13 [250-26-1301 Rubber for tank Fr. Postion ¥100
14 [250-26-1401-TH Emblem L 2 ¥2,200
15 [250-26-1501 Legend Tank Pad LH 1 ¥4,300
16 [250-26-1601 Legend Tank Pad RH 1 ¥4,300
17 [250-26-1701-TH Pattern Tank 2 ¥900
N 18 250-26-1801 Washr (5 4 ¥100
[ 1'| : 19 |250-26-1901 Spring washer (D5 4 ¥100
TS
e N
"\g: 14
15 16
:.::;’__f-‘:k o
= /{“
17




LEFT AND RIGHT COVER LG250-27
QTY
PICTURE NO| GPXCODE ENGLISH DESCRIPTION PRICE/PCS
(PCS)
1 |250-27-0101-BLK1 Side cover LH. BLK + sticker 1 ¥4,700
1 [250-27-0101-BLK2  [Side cover LH. BLK MATT + sticker 1 ¥4,700
2 |LEG-23-03 Cross large flat head screw Bolt M6x16 1 ¥100
3 |250-27-0301 LH side cover metal mesh 1 ¥500
4 250-27-0401 LH side cover metal mesh press plate 1 ¥200
Cross recessed pan head tapping screws
5 |250-27-0501 8 ¥100
ST4.2-9.5
| 6 |250-27-0601 RH side cover metal mesh press plate 1 ¥200
7 |250-27-0701 RH side cover metal mesh 1 ¥500
8 |250-27-0801-BLK1 Side cover RH. BLK + sticker 1 ¥4,700
8 [250-27-0801-BLK2  [Side cover RH. BLK MATT + sticker 1 ¥4,300
9 1250-27-0901 Cross large flat head screw Bolt M6x20 1 ¥100
10 |250-19-2201 Bush P6.5x8/D18x2+Pg 5x6 1 ¥300
11 [250-19-2101 H rubber 1 ¥100
12 |250-27-1201 RH side cover decorative 1 ¥1,300
Cross recessed pan head tapping screws
13 [250-27-1301 2 ¥100
M5x12
14 |250-27-1401 Rubber for Side cover LH. 1 ¥700
15 [250-27-1501-TH Sticker 250Twin LH 1 ¥900
16 [250-27-1601-TH Sticker 250Twin RH 1 ¥900
17 [180-03-4901-TH EMEBLE EFI 1 ¥500
18 |250-27-1801 Rubber washer for Side cover 1 ¥200
17




SIDE SUPPORT LG250-28
QTY
PICTURE NO| GPXCODE ENGLISH DESCRIPTION PRICE/PCS
(PCS)

1 |LEG-24-01 Side Stand 1 ¥1,500
2 |LEG-24-02 Side Stand spring 1 ¥300
3 ]250-28-0301 Step bolt M10x1.25x18/(D12x16 1 ¥200
4 |LEG-28-02 NUT M10*1.25 1 ¥200

Nf




SWING ARM & CHAIN BOX LG250-29
QTY
PICTURE NO| GPXCODE ENGLISH DESCRIPTION PRICE/PCS
(PCS)
1 |250-29-0101 Swing arm assy 1 ¥24,000
2 |LEG-25-02 Swing arm axle 1 ¥700
All-metal hexagonal flange locking nut
3 |LEG-30-01 1 ¥300
M14x1.5
4 |LEG-25-04 Chain cover 1 ¥3,200
4 5 |LEG-25-05 Bolt M6x10 1 ¥100
6 |LEG-29-13 Hexagonal flange bolt M6x16 1 ¥100
12 7 |LEG-19-11 Washr (D6 2 ¥50
8 | LEG-25-08-01-TH Chain,drive 520-98L 1 ¥5,200
@ § [250-29-0801-TH | Chain 520 LE (O-ring) 1 ¥13,000
10 |LEG-25-10-01 Chain adjuster 2 ¥800
. 11 |250-29-1101 Chain guide 1 ¥3,400
12 |250-29-1201 Swing arm dust protect 2 ¥3,400
13 |250-29-1301 Swing arm washer for adjust 1 ¥200
14 |LEG-17-20 Hexagonal flange bolt M6x12 1 ¥50
15 |LEG-25-13-TH Bush, Swing arm 20 CM 2 ¥900




MUFFLER ASSY LG250-30
QTY
PICTURE NO| GPXCODE ENGLISH DESCRIPTION PRICE/PCS
(PCS)
1 [LEG-26-02 Muffler rings 2 ¥300
2 [250-30-0201 Muffler assy 1 ¥64,000
2.1 |1250-30-02.101 Muffler pipe, RH 1 ¥6,800
2.2 1250-30-02.201 Muffler pipe, LH 1 ¥6,800
2.3 |250-30-02.301 Graphite bush 1 ¥1,100
2.4 |250-30-02.401 Muffler clip 1 ¥800
Cross large flat head screw,
2.5 |LEG-23-03 2 ¥100
Stainless steel screw,M6x25
2.6 {250-30-02.601 Muffler heater protect 1 ¥2,700
2.7 |250-30-02.701 H rubber for muffler 1 ¥100
2.8 {250-30-02.801 Heater protect washer 2 ¥100
2.9 {250-30-02.901 Muffer tail cover clip 1 ¥300
2.10(250-30-02.1001 Muffer tail decoration cover 1 ¥2,600
2.1 |250-30-02.1101 Rivet P5x8 2 ¥100
3 |LEG-26-03 Standard cover nut M8x22 4 ¥100
4 |250-30-0401 Hexagonal flange bolt M10x1.25%x45 1 ¥200
All-metal hexagonal flange locking nut
5 |250-30-0501 1 ¥100

M10x1.25




SEAT & SEAT COVER LG250-31
QTY
PICTURE NO| GPXCODE ENGLISH DESCRIPTION PRICE/PCS
(PCS)

1 |LEG-27-06 Bolt M8x20 2 ¥100
2 1250-31-0201 Rr. Arm rest 1 ¥5,100
3 |250-31-0301-BLK Seat assy black color 1 ¥12,000
3 |250-31-0301-BRN Seat assy brown color 1 ¥12,000




REAR SHOCK LG250-32
QTY
PICTURE NO| GPXCODE ENGLISH DESCRIPTION PRICE/PCS
(PCS)
1 [250-32-0101-TH RR. SHOCK LH.& RH. 2 ¥20,000
2 |LEG-28-02 NUT M10*1.25 4 ¥200
3 |LEG-28-03 WASHER 10 6 ¥100
4 |LEG-28-04 WASHER 12 2 ¥100

éé@ﬁ

-
R

o B—




REAR FENDER LG250-33
QTY
PICTURE NO| GPXCODE ENGLISH DESCRIPTION PRICE/PCS
(PCS)
1 |LEG-29-01 Rr.fender A 1 ¥1,200
2 |LEG-29-02-01 Fr.fender,Rr without painting 1 ¥5,300
2 |250-33-0201-BLK Rr.fender,Rr BLK MATT 1 ¥8,000
2 |250-33-0201-RED Rr.fender,Rr RED 1 ¥8,000
2 [250-33-0201-SIL Rr.fender,Rr SIL 1 ¥8,000
3 [250-33-0301 Rr.reflector bracket 1 ¥1,600
4 [250-33-0401 Rr. Turning light LH. 1 ¥1,400
5 |LEG-17-14 Hexagon flange Nut M12, GB6177-2000 1 ¥100
6 |250-33-0601 Rr. Turning light RH. 1 ¥1,400
7 |LEG-17-14 Hexagon flange Nut M12, GB6177-2000 1 ¥100
8 |LEG-29-08 Rr. Reflector 1 ¥400
18 |LEG-19-09 Hexagonal flange nut M6 1 ¥50
19 |LEG-19-10 Spring washer (D6 1 ¥50
20 |LEG-19-11 Washr (D6 1 ¥50
9 |LEG-29-17 H rubber 1 ¥200
10 |250-33-1001 Rubber for plate bracket 1 ¥100
11 |LEG-17-20 Hexagonal flange bolt M6x12 3 ¥50
12 |[LEG-19-11 Washr (D6 5 ¥50
13 |LEG-29-13 Hexagonal flange bolt M6x16 1 ¥100
14 |LEG-29-14 Hexagonal flange nut M6 6 ¥100
15 |LEG-29-15 Hexagonal flange bolt M6x20 6 ¥100
16 |250-19-2201 Bush P6.5x8/D18x2+ P8 5x6 6 ¥300
17 [250-19-2101 H rubber 6 ¥100
21 [250-33-2101 Bracket for Rr. Plate 1 ¥600
22 [250-33-2201-TH Foam for rear fender, aviod touched the frame 1 ¥300




REAR WHEEL LG250-34
QTY
PICTURE NO| GPXCODE ENGLISH DESCRIPTION PRICE/PCS
(PCS)
All-metal hexagonal flange locking nut
1 [LEG-30-01 1 ¥300
M14x1.5
2 [250-34-0201 Rear wheel coller R. 1 ¥400
3 |LEG-30-03 Rear break disc plate 1 ¥3,800
4 |LEG-30-04 Inner hexagonal step screw M8 4 ¥100
7 |LEGB200-30-08-TH |Rear tire 4.50-17 (130/90) 1 ¥32,000
8 [250-34-0801 Rear wheel 1 ¥28,000
5 |LEG-30-05 seal LH 1 ¥600
6 |LEG-30-06 Bearing 1 ¥800
11 |LEG-30-06 Bearing 1 ¥800
12 |[LEG150S-30-10 Rr. Sprocket assy 1 ¥7,100
12.1|LEG150S-30-22 Rr. Sprocket rubber 1 ¥1,100
12.2|LEG-30-13 Rr. Sprocket bolt 4 ¥200
12.3]250-34-12.301 Rr. Sprocket body parts 1 ¥4,300
12.41250-34-12.401 Rr. Sprocket bush 1 ¥300
12.5]250-34-12.501 Bearing 1 ¥900
12.6 |LEG-30-12 seal RH 4 ¥600
12.7|250-34-12.701 Rr. Sprocket gear 1 ¥4,200
12.8(250-34-12.801 Rr. Sprocket clip 2 ¥100
All-metal hexagonal flange locking nut
12.91250-34-12.901 4 ¥100
M8x1.25
13 |250-34-1301 Rr. wheel bush LH. 1 ¥500
14 [250-34-1401 Rear wheel axle 1 ¥1,600
15 |DYJ-600001-010000 |Air valve 1 ¥400




REAR BREAK ASSY LG250-35
QTY
PICTURE NO| GPXCODE ENGLISH DESCRIPTION PRICE/PCS
(PCS)

1 |250-35-0101 Rear break pump assy 1 ¥22,000
2 [250-35-0201 Stainless cover 1 ¥1,100
3 |LEG-31-03 Hexagonal flange bolt M6x35 1 ¥100
4 |LEG-31-04 Hexagonal flange bolt M6x30 1 ¥100
5 |LEG-31-05 Bolt 6x18 1 ¥200
6 |LEG-31-06 Pin 2x18 1 ¥200
7 250-35-0701 Rr. Break pedal 1 ¥2,200
8 [250-35-0801 Rr. Break arm axle 1 ¥1,100
9 |LEG-31-09 Spring for rear break padel 1 ¥200
10 |LEG-31-10 Type 1 hexagonal nut 1 ¥100
11 |LEG-31-11 Hexagon headed bolt M6x30 1 ¥100
12 |LEG-17-20 Hexagonal flange bolt M6x12 2 ¥50
13 |LEG-31-03 Hexagonal flange bolt M6x25 2 ¥100
14 |LEG-19-11 Washr (D6 1 ¥50
15 |LEG-31-01-01 Master cylinder pump, rear break 1 ¥6,200
16 |LEG-31-01-02 Rear brake switch 1 ¥1,500




TAIL LIGHT LG250-36
QTY
PICTURE NO| GPXCODE ENGLISH DESCRIPTION PRICE/PCS
(PCS)

1 |250-36-0101 Tail light 1 ¥4,300
2 |LEG-32-02 Rubber for tail light 1 ¥300
3 |LEG-19-11 Washr (D6 3 ¥50
4 1250-36-0401 Hexagon flange Nut M6, GB6177-2000 3 ¥100




FRAME & FOOTREST LG250-37
QTY
PICTURE NO| GPXCODE ENGLISH DESCRIPTION PRICE/PCS
(PCS)

1 |250-37-0101 Frame CBU with painting 1 ¥75,000
3 |LEG-33-03 Hexagon headed bolt M6x10 2 ¥100
4 (250-37-0401-H-TH  |ALTHORN E-Mark High 1 ¥1,300
4 |250-37-0401-L-TH SACKBUT E-Mark Low 1 ¥1,300
5 |LEG-33-05 Hexagon headed bolt M6x16 1 ¥100
6 [250-37-0601 Engine connect plate upper 2 ¥1,100
7 |250-37-0701 All-metal hexagonal flange locking nut M8 8 ¥100
8 |250-37-0801 Engine connect plate B 1 ¥600
9 1250-37-0901 Engine connect plate Fr. 2 ¥1,100
10 (250-37-1001 Hexagon headed bolt M8x65 3 ¥200
11 |250-37-1101 Hexagon headed bolt M8x90 4 ¥200
12 |250-37-1201 Plug 007000 2 ¥200
13 |LEG-33-13 Side cover rubber 4 ¥100
14 |LEG-33-14 Fr. footrest LH 1 ¥2,400
15 |LEG-33-15 Fr. footrest RH 1 ¥2,400
16 |LEG-33-16 Rr. Footrest assy LH. 1 ¥1,900
17 |LEG-33-17 Rr. Footrest assy RH. 1 ¥1,900
18 |LEG-33-18 Hexagon headed bolt M10x1.25x30 4 ¥200
19 |LEG-33-19 Hexagon headed bolt M10x1.25x16 1 ¥200
20 [250-37-2001 Bracket for battery 1 ¥1,300
21 |601-39-0801-TH BATTERY ASSY. YTZ10 1 ¥17,000
22 |CR5-38-16 Battery tape 1 ¥300
23 |LEG-33-23 Hexagon headed bolt M6x12 2 ¥100
24 1250-19-2101 H rubber 1 ¥100
25 |250-37-2501 Tool box 1 ¥600
27 [250-37-2701 Tool box lock washer 1 ¥300
28 |250-37-2801 Tool box lock nut 1 ¥300
29 |LEG-33-05 Hexagon headed bolt M6x16 1 ¥100
30 |LEG-19-11 Washr (D6 1 ¥50
31 [250-37-3101 Hexagon headed bolt M8x45 1 ¥100
32 |250-37-3201 Washr (D8 8 ¥100
33 [250-37-3301 All-metal hexagonal flange locking nut M8 1 ¥100
34 |250-37-3401 Chain tensioner bush 2 ¥200
35 [250-37-3501 Chain tensioner 1 ¥1,500
36 |250-37-3601 Hexagon headed bolt M8%55 1 ¥100




CARBURATOR, OIL COOLER LG250-38
QTY
PICTURE NO| GPXCODE ENGLISH DESCRIPTION PRICE/PCS
(PCS)
1 [250-38-0101 Engine 1 ¥250,000
2 |250-38-0201 Gasket 2 ¥300
3 |250-38-0301 Hexagon headed bolt M6x30 4 ¥100
4 |250-38-0401 Air intake pipe 1 ¥8,300
5 [250-38-0501 Clamp 051000 1 ¥200
6 [250-38-0601 Injector 2 ¥14,000
o 7 |250-38-0701 Oil injector rail 1 ¥2,600
7 _ d@.—"} | 0 35 8 |250-38-0801 Hexagon socket head cap screws,M6x16 2 ¥100
6 S o 0 / " . 9 |250-38-0901 Throttle body assy 1 ¥27,000
g ? \ ¥ R 34 ’ 36 10 |250-38-1001 Clamp 050000 3 ¥200
& a ¥ 11 [250-38-1101 Hexagon headed bolt M6x20 3 ¥100
2 ' 12 [LEG-15-09 Hexagon headed bolt M6x16 6 ¥100
13 |250-38-1301 Washer 10, copper 4 ¥100
14 |250-38-1401 Oil cooler pipe I 1 ¥4,300
15 |250-38-1501 Oil cooler pipe IT 1 ¥4,300
16 (250-38-1601 Oil cooler special Bolt M10x1.25x28 2 ¥100
17 |LEG200-34-17 Oil cooler O seal 2 ¥50
18 |LEG200-34-18 Bush 3 ¥200
19 |LEG200-34-19 H rubber 3 ¥200
20 |250-38-2001 Oil cooler 1 ¥22,000
21 [250-38-2101 Exhaust gas recovery device 1 ¥800
22 [250-38-2201 Oil pipe clip 6 ¥100
23 [250-38-2301 Driving sprocket cover 1 ¥2,800
24 [250-38-2401 Driving sprocket cover bolt 2 ¥100
25 [250-38-2501 Hexagon headed bolt M10x115x1.25 2 ¥300
26 |250-38-2601 Washr (D10 2 ¥100
o All-metal hexagonal flange locking nut
27 |250-30-0501 2 ¥100
M10x1.25
28 [250-38-2801 Gear shaft pedal 1 ¥3,400
29 [250-38-1101 Hexagon headed bolt M6x20 1 ¥100
30 [250-38-3001 Washer P 12xP20x2 1 ¥100
31 [250-38-3101 External Circlips (D12 1 ¥100
32 |250-38-3201 Tube -Fuel A 1 ¥1,900
33 |250-38-3301 Fuel filter 1 ¥1,600
34 |250-38-3401 Tube -Fuel B 1 ¥1,400
35 [250-38-3501 Quick fit connector 1 ¥1,100
36 |250-38-3601 Clip 1 ¥300
37 |250-38-3701-TH Dust seal 2 ¥200




MAIN CABLE & ELECTRICAL PARTS LG250-39
QTY
PICTURE NO| GPXCODE ENGLISH DESCRIPTION PRICE/PCS
(PCS)

1 |250-39-0101 Ignition coil 2 ¥2,500

3| T 2 |LEG-15-09 Hexagon headed bolt M6x16 4 ¥100

1 = 9 5 3 [250-39-0301 Start Relay 1 ¥1,600
\ J @ ﬁ 4 (250-39-0401 ECU 1 ¥34,000

ﬁ_ ,;f@ i1 .;Q :__/_,j:& 5|]j | 5 |LEG-35-03 Flsher 1 ¥1,200
P-n— = i1 /| 6 |LEG-15-09 Hexagon headed bolt M6x16 2 ¥100
&-_:J 4 -d 7 1250-39-0701 Rectifier 1 ¥5,500

_ & ! / 8 |LEG-15-09 Hexagon headed bolt M6x16 2 ¥100

7 T 12 ,

== i — i 9 |250-39-0901-TH Main Cable 1 ¥8,000
11 |250-39-1101-TH EFI Cable 1 ¥11,000

12 |250-39-1201 Cylinder temperature sensor 1 ¥2,600
13 [250-39-1301 Oxygen sensor 2 ¥13,000

14 |250-39-1401 Bolt 2 ¥100

15 |250-39-1501 All set lock 1 ¥6,800

16 [250-39-1601 Main relay 1 ¥2,200

16




AIR FILTER LG250-40
QTY
PICTURE NO| GPXCODE ENGLISH DESCRIPTION PRICE/PCS
(PCS)

1 |250-40-0101 Air filter assy 1 ¥4,100

2 |250-40-0201 Air filter Clip 1 ¥300

Pan head screws with cross recess,
2.1 |250-20-1101 1 ¥100
M5%35

2.2 |250-40-2.201 Air filter Clip 1 ¥200

3 |LEG-36-04 Air filter 1 ¥900
4 |LEG-36-05 filter corn,air clearner 1 ¥1,200

5 |LEG-36-06 Pan head screws with cross recess, 4 ¥100

8 6 |250-40-0601 Hexagon headed bolt M6x16 2 ¥100
j{_ 7 1250-40-0701 Carbon canister 1 ¥4,000
7.1 [250-40-07.101 Carbon body 1 ¥1,900

7.2 |250-40-07.201 Carbon canister clip 1 ¥600

7.3 |250-40-07.301 Clip (O 8 ¥100

7.4 |250-40-07.401 Rubber pipe P 5xP9x460 1 ¥600
7.5 (250-40-07.501 Dump valve 1 ¥1,100

7.6 |250-40-07.601 Rubber pipe P5xP9x140 1 ¥300

7.7 |250-40-07.701 Rubber pipe P4xP8x120 1 ¥300

7.8 |250-40-07.801 One way valve 1 ¥700

8 [250-40-0601 Hexagon headed bolt M6x16 1 ¥100




TOOLS LG250-41
QTY
PICTURE NO| GPX CODE ENGLISH DESCRIPTION PRICE/PCS
(PCS)
1 |250-41-0101 Tool kits 1 ¥900
9 |250-41-0901 Toolbox band 1 ¥200

© 0

food




